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Liftbeskrivelse – DL25N / DL28N 
På denne side forklares en del funktioner og begreber, der anvendes i reservedelskataloget. 
Hvis der ønskes yderligere oplysninger, kontakt os da venligst.  
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Driving direction 
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Køreretning 

Description of the lift – DL25N / DL28N 
At this page some functions and constructions mentioned in the spare part catalogue are explained. 
If you need further information, please contact us. 
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Køreretning 
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Køreretning 

Beschreibung des Liftes – DL25N / DL28N 
An dieser Stelle werden einige der Funktionen und Begriffe erklärt, die in den Ersatzteilkatalog  
benutzt werden. Falls Sie weitere Technische Daten brauchen, bitten wir Ihnen uns zu Kontaktieren. 
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                 MK25 Bom/Boom/Ausleger                        DKN3

MK25-01b Boom section 1
MK25-02a Boom section 2
MK25-03a Boom section 3
MK25-04a Boom section 4
MK25-05a Boom section 5
MK25-06a Boom assembled





Plate  MK25-01b Rev.1 1/5/95
DateRev nr

Item. no Art. no Description Note
1 11210802 Boom section 1, std. type

2 10715400 Guiding list

3 11212000 Guiding list

4 11212100 Guiding list

5 10723200 Threaded bushing, M8

6 10713900 Slide shoe, A2

7 10776800 Liner f. slide shoe

8 10775700 Screw CH A2 M10x18

9 40710700 Chain fittings (4x5)

10 02889011 Cylindric pin, 8x45mm

11 11213102 Chain

12 10716200 Flat-cable lock, sect. 1, MK4

13 02107007 Screw CH A2 M6x25

14 02818004 Washer A2 M6

15 03450156 Pilot cable, flat 33m 28 cond.

16 10719300 Spacer f. Cable lock 6200

17 10771800 Lock tube f. cable lock

18 10710800 Slide plate, non-fric

19 02107016 Screw CH A2 M8x16

20 10019922

21 02107004 Screw CH A2 M6x10

22 02244007 Screw UH A2 M6x16

23 02107024 Screw CH A2 M10x25

24 02244015 Screw UH A2 M8x12

25 41211700 Support f. cable guide

26 02129002 Set screw A2 M6x10

27 02818004 Washer A2 M6

28 02177005 Screw UH A2 M5x20

29 03150061 End piece, 0/030

30 10020922

31 14001320

32 11220800 Guide bar

33 03420049 Reducing nipple PG 11-7

34 03420034 Connection PG 7

35 14002520

36 44001420 Cover

37 45007020 Cover

38 02107003 Screw CH A2 M6x8

39 10017022

40 02107045 Screw CH A2 M8x14



Plate  MK25-01b Rev.1 1/5/95
DateRev nr

Item. no Art. no Description Note
41 40771400 Cover f. flat cable l=995mm

42 40716800 Cover f. flat cable l=363mm

43 41210500 Cover f. flat cable l=2938mm

44 02107005 Screw CH A2 M6x16

45 10710200 Cylinder carriage sect.1, MK4

46 10710300 Flange f. boom cyl. fixture

47 02107029 Screw CH A2 M12x25

48 10775800 Screw CH A2 M12x28

49 10775900 Screw CH A2 M12x33

50 02107030 Screw CH A2 M12x30

51 40711400 Chain adjuster

52 10714400 Axle

53 02497002 Circlip, ø20x1.2 A2

54 02100028 Screw CH FZB M12x75

55 03500012 Disc spring, 28x12.2x1.00

56 02100030 Screw CH FZB M12x90

57 03500011 Disc spring, 28x12.2x1.00

58 10774300 Stud bolt M12x230

61 02115006 Nut 8 FZB M12

62 03090018 LImit switch, XCK-P510

63 02821001 Washer  FZB  M4

64 02151005 Screw UH 4.8 FZB  M4x30

65 02818003 Washer A2 M5

66 02177002 Screw UH A2 M5x10

67 16008720

68 02177013 Screw UH A2 M4x10

69 02889011 Cylindric pin, 8x45mm

70 40711600 Chain fittings (5x5) m.M4

70 40771000 Chain fittings (5x5) u.M4

71 02155012 Grub screw A2  M5x10

72 11213002 Chain

73 40717300 Chain adjuster

74 14000820 Guard

75 11211600

76 02244026 Screw UH A2 M12x20

77 40121700 Nut

78 11409700 Boom stop rubber, 110mm DK3

79 02107023 Screw CH A2 M10x20

80 11407900







Plate  MK25-02a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
1 11221402 Boom section 2, std. type

2 10725900 Fixture 07259 f. slide face

3 10720700 Fixture 07207 f. slide face

4 40720800 Slide face, 07208

5 02244029 Screw UH A2 M12x40

6 02244030 Screw UH A2 M12x50

7 10723300 Guide plate, non-fric

8 10724600 liner

9 02244018 Screw UH A2 M8x25

10 10722400 Guide plate, non-fric

11 02244017 Screw UH A2 M8x20

12 02199007 Lock nut A2 M12

13 10723401

14 10723500

15 10724300 Bushing

16 03500027 Grease nipple, M8 H3 90 degr.

17 10724100

18 10724200 Axle

19 10724400 Bushing

20 02107020 Screw CH A2 M8x60

21 10720600

22 10720900 Chain roller bracket

23 03500004 Grease nipple,, 1/8"RG 90 Gr.

24 03500000 Grease nipple, 6mm  90gr

25 10721000 Chain roller

26 10721100 Axle f. chain roller

27 10722600

28 10725200

29 10722200 Chain roller

30 02127038 Screw A2 M6x120

31 02199004 Lock nut A2 M6

32 02107007 Screw CH A2 M6x25

33 03450156 Pilot cable, flat 33m 28 cond.

34 11213102 Chain

35 11221702 Chain

36 40721700 Chain fittings, MK21

37 02889012 Cylindric pin, 8x50mm

38 10725600 Slide shoe, A2

39 10776600 Liner f. slide shoe

40 10727800 Screw CH A2 M10x17



Plate  MK25-02a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
41 10722500 Slide plate, non-fric

42 10016922

43 02107009 Screw CH A2 M6x12

44 10722700 Press nut M12 - 4.5

45 02107033 Screw CH A2 M12x45

46 14001820 Flanged stud

47 02897000 Circlip, ø15x1.0

48 02107016 Screw CH A2 M8x16

49 10726300 Guiding list

50 11220900 Guiding list

51 11221000 Guiding list

52 10716100 Press nut M6

53 10715400 Guiding list

54 11212000 Guiding list

55 11212100 Guiding list

56 02174005 Screw UH A2 M8x16

57 02244113 Screw UH A2 M6x14

58 02818004 Washer A2 M6

59 10720500

60 10720300 Anchor f. cylinder, sect.2 MK4

61 02107031 Screw CH A2 M12x35

62 02818007 Washer A2 M12

63 02107031 Screw CH A2 M12x35

64 02107033 Screw CH A2 M12x45

65 03500006 Grease nipple, 6mm H1A

67 10721200 Chain roller bracket

68 10726200 Axle f. chain roller

69 03500002  Grease nipple, 1/8"RG

70 10721900 Lubrication screw, M10

71 10722000 Washer, ø40x11x5mm

72 02100030 Screw CH FZB M12x90

73 03500012 Disc spring, 28x12.2x1.00

74 02100028 Screw CH FZB M12x75

75 03500011 Disc spring, 28x12.2x1.00

76 40721400 Chain adjuster

77 10777000 Stud bolt M12x140

78 40724700 Chain buckle

79 03090018 LImit switch, XCK-P510

80 02821001 Washer  FZB  M4

81 02151005 Screw UH 4.8 FZB  M4x30



Plate  MK25-02a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
82 16008820

83 16008620

84 02157001 Screw CH 4.8 FZB  M4x10

85 02818003 Washer A2 M5

86 02157008 Screw CH 4.8 FZB  M5x10

87 14000720 Guard

88 02155012 Grub screw A2  M5x10

89 11221602 Chain MK9/23/25

90 02889009 Cylindric pin, 8x32mm

91 40711600 Chain fittings (5x5) m.M4

91 40771000 Chain fittings (5x5) u.M4

92 10721300 Chain roller





Plate  MK25-03a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
1 11230902 Boom section 3, std. type

2 40733100 Fixture 07331 f. slide face

3 40730200 Fixture 07302 f. slide face

4 40730300 Slide face, 07303

5 02107032 Screw CH A2 M12x40

6 02199007 Lock nut A2 M12

7 02107034 Screw CH A2 M12x50

8 02107031 Screw CH A2 M12x35

9 10722700 Press nut M12 - 4.5

10 10731600

11 02107005 Screw CH A2 M6x16

12 10731700 liner

13 10731300 Slide plate/guide pl. non-fric

14 02244018 Screw UH A2 M8x25

15 02174005 Screw UH A2 M8x16

16 10730400 Chain roller bracket

17 10732800 Axle f. chain roller

18 03500004 Grease nipple,, 1/8"RG 90 Gr.

19 40730600 Chain adjuster

20 10733000 Chain roller

21 02127029 Screw A2 M6x90

22 02199004 Lock nut A2 M6

23 40733200 Chain fittings (4x5) u M4

24 02107027 Screw CH A2 M10x100

25 11231102 Chain

26 02889008 Cylindric pin, 8x28mm

27 10730500 Chain roller

28 10721900 Lubrication screw, M10

29 10722000 Washer, ø40x11x5mm

30 03500000 Grease nipple, 6mm  90gr

31 11221702 Chain

32 02155012 Grub screw A2  M5x10

33 10732300 Slide shoe, A2

34 10716900 Liner f. slide shoe

35 10727800 Screw CH A2 M10x17

36 40731200 Chain fittings (2x3)

37 02107032 Screw CH A2 M12x40

38 11213002 Chain

39 02889011 Cylindric pin, 8x45mm

40 10016822



Plate  MK25-03a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
41 02107004 Screw CH A2 M6x10

42 10722500 Slide plate, non-fric

43 02151017 Screw UH 4.8 FZB  M8x16

44 10731400 Flat-cable lock, sect. 3, MK4

45 03450156 Pilot cable, flat 33m 28 cond.

46 10733300 Lock tube f. cable lock

47 10726300 Guiding list

48 11220900 Guiding list

49 11221000 Guiding list

50 02174005 Screw UH A2 M8x16

51 10716100 Press nut M6

52 02244000 Screw UH A2 M6x13

53 02107007 Screw CH A2 M6x25

54 02818004 Washer A2 M6

55 10733600 Guiding list

56 11230600 Guiding list

57 11230700 Guiding list

58 02107031 Screw CH A2 M12x35

59 02107033 Screw CH A2 M12x45

60 02107032 Screw CH A2 M12x40

61 10730800 Chain roller bracket

62 10732900 Axle f. chain roller

63 03500002  Grease nipple, 1/8"RG

64 10730900 Chain roller

65 03500006 Grease nipple, 6mm H1A

66 10721900 Lubrication screw, M10

67 10722000 Washer, ø40x11x5mm

68 40731000 Chain adjuster

69 02100030 Screw CH FZB M12x90

70 02155012 Grub screw A2  M5x10

71 03500012 Disc spring, 28x12.2x1.00

72 02151005 Screw UH 4.8 FZB  M4x30

73 02821001 Washer  FZB  M4

74 03090018 LImit switch, XCK-P510

75 40732000 Chain buckle, sect. 3

76 02100026 Screw CH FZB M12x55

77 10777000 Stud bolt M12x140

78 03500011 Disc spring, 28x12.2x1.00

79 02157008 Screw CH 4.8 FZB  M5x10

80 02818003 Washer A2 M5



Plate  MK25-03a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
81 13002420 Guard

82 16008820

83 02157001 Screw CH 4.8 FZB  M4x10

84 10004220

85 11231102 Chain

86 02155012 Grub screw A2  M5x10

87 40733200 Chain fittings (4x5) u M4

87 40730700 Chain fittings (4x5) m M4

88 02889008 Cylindric pin, 8x28mm





Plate  MK25-04a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
1 11240401 Boom section 3/4 MK 24/25,std. type

2 40743100 Fixture 07431 f. slide face

3 40740200 Fixture 07402 f. slide face

4 40740300 Slide face, 07403

5 02244029 Screw UH A2 M12x40

6 02244030 Screw UH A2 M12x50

7 02199005 Lock nut A2 M8

8 10722700 Press nut M12 - 4.5

9 10743300 Slide shoe, 07433 L

10 10741700 Slide shoe, 07417 R

11 10741800

12 02244008 Screw UH A2 M6x20

13 10740400 Chain roller bracket

14 10742800 Axle f. chain roller

15 10740500 Chain roller

16 03500000 Grease nipple, 6mm  90gr

17 03500004 Grease nipple,, 1/8"RG 90 Gr.

18 03500027 Grease nipple, M8 H3 90 degr.

19 40740600 Chain adjuster

20 10743000 Chain roller

21 02127028 Screw A2 M6x80

22 02126004 Nut A2 M6

23 40740700 Chain fittings (2x3) u.M4

24 11221702 Chain

25 02989001

26 02155012 Grub screw A2  M5x10

27 10741101

28 10741200

29 10724100

30 40724200 Axle

31 10724400 Bushing

32 10724300 Bushing

33 02244035 Screw UH A2 M8x60

34 10741600

35 02244018 Screw UH A2 M8x25

36 11231202 Chain

37 10742300 Slide shoe, A2

38 10776700 Liner f. slide shoe

39 02107022 Screw CH A2 M10x16

40 02107033 Screw CH A2 M12x45



Plate  MK25-04a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
41 02107004 Screw CH A2 M6x10

42 10744700 Slide plate, non-fric

43 02107007 Screw CH A2 M6x25

44 02818004 Washer A2 M6

45 02100025 Screw CH FZB M12x50

46 03450156 Pilot cable, flat 33m 28 cond.

47 10743600 Guiding list

48 11240500 Guiding list

49 11240600 Guiding list

50 10716100 Press nut M6

51 10733600 Guiding list

52 11230600 Guiding list

53 11230700 Guiding list

54 02174005 Screw UH A2 M8x16

55 02244000 Screw UH A2 M6x13

56 02174005 Screw UH A2 M8x16

57 10740800 Chain roller bracket

58 03500026 Grease nipple, M8 H1

59 10721900 Lubrication screw, M10

60 10722000 Washer, ø40x11x5mm

61 03500002  Grease nipple, 1/8"RG

62 10742900 Axle f. chain roller

63 10721000 Chain roller







Plate  MK25-05a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
1 11251501 Boom section 5, std. type

2 10751300 Fixture 07513 f. slide face

3 10750200 Fixture 07502 f. slide face

4 40750300 Slide face 07503, sect.5 rear

5 02107032 Screw CH A2 M12x40

6 02199007 Lock nut A2 M12

7 10751200 liner

8 10750600 Slide plate/guide pl. non-fric

9 02244017 Screw UH A2 M8x20

10 40750500 Chain fittings (4x5)

11 02989006

12 11231102 Chain

13 40740700 Chain fittings (2x3) u.M4

14 02989001

15 02155012 Grub screw A2  M5x10

16 11231202 Chain

17 40750400 Chain adjuster

18 02100025 Screw CH FZB M12x50

19 10743600 Guiding list

20 11240500 Guiding list

21 11240600 Guiding list

22 02174008 Screw UH A2 M6x25

23 10751000 Flat-cable lock

24 02244013 Screw UH A2 M6x50

25 02199004 Lock nut A2 M6





Plate  MK25-06a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
1 10710200 Cylinder carriage sect.1, MK4

2 10710300 Flange f. boom cyl. fixture

3 02107029 Screw CH A2 M12x25

4 10775800 Screw CH A2 M12x28

5 10775900 Screw CH A2 M12x33

6 02107030 Screw CH A2 M12x30

7 10720300 Anchor f. cylinder, sect.2 MK4

8 10720400 Flange, two-piece

9 10720600

10 10720500

11 02107030 Screw CH A2 M12x30

12 02107031 Screw CH A2 M12x35

13 02818007 Washer A2 M12

14 10714300

15 10771700 Rubber pad f. cylinder support

16 02107018 Screw CH A2 M8x45

17 02107007 Screw CH A2 M6x25

18 40717300 Chain adjuster

19 40724700 Chain buckle

20 40732000 Chain buckle, sect. 3

21 10721200 Chain roller bracket

22 10730800 Chain roller bracket

23 10740800 Chain roller bracket

24 10742900 Axle f. chain roller

25 10732900 Axle f. chain roller

26 10726200 Axle f. chain roller

27 40721400 Chain adjuster

28 40731000 Chain adjuster

29 10721300 Chain roller

30 10730900 Chain roller

31 10721000 Chain roller

32 10722000 Washer, ø40x11x5mm

33 10721900 Lubrication screw, M10

34 03500002  Grease nipple, 1/8"RG

36 03500006 Grease nipple, 6mm H1A

37 02107033 Screw CH A2 M12x45

38 02107031 Screw CH A2 M12x35

39 02107032 Screw CH A2 M12x40

40 02199007 Lock nut A2 M12

41 02100028 Screw CH FZB M12x75



Plate  MK25-06a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
42 02100030 Screw CH FZB M12x90

43 02100029 Screw CH FZB M12x80

44 02100027 Screw CH FZB M12x60

45 02100026 Screw CH FZB M12x55

46 03500012 Disc spring, 28x12.2x1.00

47 03500011 Disc spring, 28x12.2x1.00

48 10774300 Stud bolt M12x230

49 10777000 Stud bolt M12x140

50 40711400 Chain adjuster

51 10714400 Axle

52 02497002 Circlip, ø20x1.2 A2

53 40771000 Chain fittings (5x5) u.M4

53 40711600 Chain fittings (5x5) m.M4

54 40726500 Chain fittings (3x3) u.M4

54 40721600 Chain fittings (3x3)m.M4

55 40733200 Chain fittings (4x5) u M4

55 40730700 Chain fittings (4x5) m M4

56 02889011 Cylindric pin, 8x45mm

57 02889009 Cylindric pin, 8x32mm

58 02889008 Cylindric pin, 8x28mm

59 02155012 Grub screw A2  M5x10

60 11213002 Chain

61 11221602 Chain MK9/23/25

62 11231102 Chain

63 14000820 Guard

64 14000720 Guard

65 13002420 Guard

66 02157008 Screw CH 4.8 FZB  M5x10

67 02818003 Washer A2 M5

68 16008820

69 16008720

70 16008620

71 10004220

72 02157001 Screw CH 4.8 FZB  M4x10

73 03090018 LImit switch, XCK-P510

74 02151005 Screw UH 4.8 FZB  M4x30

75 02821001 Washer  FZB  M4

76 02115006 Nut 8 FZB M12

77 11210802 Boom section 1, std. type

78 11221402 Boom section 2, std. type



Plate  MK25-06a Rev.1 1/1/95
DateRev nr

Item. no Art. no Description Note
79 11230902 Boom section 3, std. type

80 11240401 Boom section 3/4 MK 24/25,std. type

81 11251501 Boom section 5, std. type
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